HUBS -Standard & UTG / 7,000 LBS Capacity a

HUBS -Standard & UTG / 7,000 LBS Capacity

HUBS -Standard & UTG / 7,000 LBS Capacity

Text

Part # Dexter # Description Item #
7700086 0 10-001-00 Grease Seal Prior to10/97(2.125” X 3.375 X .468) 1
7700086 010-010-00 Grease Seal, E-Z Lube Seal (2.125”) 1
7700073 010-054-00 Grease Seal (2.250” X 3.375 X .345) 1
7700073 010-036-00 E-Z Lube Seal (2.250”) 1
7800026 031-030-02 25580 Inner Bearing 2
7800054 031-030-01 25520 Inner Race 3
7800056 031-017-01 14276 Outer Race - 865 Hub 4
7800055 031-029-01 15245 Outer Race - UTG Hub 4
7800027 031-029-02 15123 Outer Bearing - UTG Hub 5
7800017 031-017-02 14125A Outer Bearing - 865 Hub 5
8750006 006-191-00 Special Jam Nut (after 2002) 29
8750030 006-190-00 E-Z-LUBE Spindle Nut Retainer (after 2002) 30
8750005 006-176-00 Spindle Nut  6 Slot For cotter pin 6
8750003 019-002-00 Cotter Pin (not used on E-Z Lube) 7
7700027 021-001-00 Grease Cap - UTG 8
7700186 021-039-00 Grease Cap - 865 Standard Hub 8
7700016 021-042-01 Grease Cap E-Z Lube - UTG 8a
7700018 021-043-01 Grease Cap E-Z Lube - 865 Hub 8a
7700053 085-001-00 E-Z Lube Rubber Plug 8b
7700029-01 021-035-00 Oil Cap - 865 Hub 8c
7700263 021-040-00 Oil Cap - UTG Demountable Hub (use 7700055 "O" Ring) 8c
7700055 010-059-00 Demountable Hub "O" Ring
7700052 046-032-00 Oil Cap Plug
8750034 005-057-00 Spindle Washer 9
7700090 025-011-00 9/16”-18 Stud - UTG  STUD 9/16 x 3.06" LONG 10
7700112 007-132-00 9/16"”-18 Press-in Stud ns
7700156 007-232-00 5/8”-18 Press-in Stud ns
7700109 007-122-00 1/2”-20 Press-in Stud PRIOR 03" 1.99" 11
7700159 007-050-00 7-150* 2.44" Long 11a
7700045 006-080-00 1/2”-20 Cone Nut (60 degree) 13
7700044 1/2”-20 Chrome  Wheel Nut 1.45" Long 13a
7700202 1/2”-20   Acorn Chrome Hex Wheel Nut Bulge 1.75" Long
7700036 006-053-00 9/16”-18 Cone Nut (60 degree)  GR5 DX ns
7700048 006-109-00 5/8”-18 Cone Nut (90 degree) ns
Not Available 046-052-00 Oil Filler Plug Not Available 14
7700052 046-032-00 Oil Cap Plug ns
9000562 006-005-00 9/16”-18 Nut for Rim Clamp 16
7700058 015-002-00 Rim Clamp 23
7650047 008-174-05 Hub - Demountable - Brake (grease, 9/16” stud) 24
7650165 008-174-06 Hub - Demountable - Brake (oil, 9/16” stud) 24
7650045 008-219-04 Hub - 8-6.5” Brake (grease, 1/2” stud) 25
7650050 008-219-13 Hub - 8-6.5” Brake (grease, 9/16” stud) 25
7650113 008-219-18 Hub - 8-6.5” Brake (grease, 5/8” stud) 25
7650044 008-219-09 Hub - 8-6.5” Brake (oil, 1/2” stud) 25
7650166 008-219-20 Hub - 8-6.5” Brake (oil, 9/16” stud) 25
7650115 008-219-26 Hub - 8-6.5” Brake (oil, 5/8” stud) 25
7650083 008-231-09 Hub - 8-6.5” Idler (grease, 1/2” stud) 26
7650086 008-231-18 Hub - 8-6.5” Idler (grease, 9/16” stud) 26
7650164 008-231-20 Hub - 8-6.5” Idler (grease, 5/8” stud) 26
7650008 008-231-16 Hub - 8-6.5” Idler (oil, 1/2” stud) 26

Copyright 2011 © Dexter Parts Online
Greenville, SC
DexterParts@live.com